Katalog nahradnich dilu pro
prumyslovy Sici stroj

(JARUDAN

GC-315-144 serie
GC-315-148 serie

@ anita

ANITA B, s.r.0.
Pramyslova 2453/7
680 01 Boskovice
Czech Republic
tel: +420 516 454 774
+420 516 453 496
fax: +420 516 452 751
e-malil: info@anita.cz



mailto:info@anita.cz

A.ARM BED AND ITS ACCESSORIES(1)

24 23

i 7 B 83 10 11

32 3 a0 28 24 27 26 25




A.ARM BED AND ITS ACCESSORIES

Fig

Mo Part. No. Description Fes. Resarks
AD1  [H7307BBOOL Arm 1
ADZ  [H7331BB0O0L il wick 2
AD3  |H7330BBOD1 il pips 2
AD4  |H7326BB001 Fell 1
AD5  |H7327BB00L Holder 1
ADG  |H401040160 Screw 1 |GE/TES MAX16
407 |H7334BB001 0il pipe 2
ADB  |H4100B2060 Link plate 1
AD9  |H4100B20TO Screw 1 |SM1/4(24) x5.7
A10  [H4100B2050D Washer 1
A1 |H4100B20BO Screw 1 [SM1/4(24) %20
A1Z  |HATOOBZ06D Screw 1 [SML1/64(40) %8
AlZ  |H7335B8001 Thread guide 1
Al4  |H7322B800] Screw 2 |Mdxs
Al5  |H7321BB001 Thread puide 1
A16  |H7328BB001 Oil pipe g
A17  |HAZDOCZ030 Screw [ |SMi1/64(40) =8
AVE  [H3200B2050 Thread take-up cover 1
A19  |H7319B8001 Face plate 1
AZD  [H73239BB001 il wick 2
421 [H401050160 Serew 2 |GB/TBE MG5X16
A22  |HA10BBDATS Oil cup z |$18
423 |H7309B8O0DI Arm bed I
A24  |H731ZBBDO1 Arm side cover (1) ]
425  |H7314B8007 Screw 8 |M5x8
AZ6  |HT316BEOD1 Screw 1 [M4xE
A27  |H1315B8001 Cover 1
A28 [H7318BBODI (Washer 1
aza  |H7317B8001 Screw 1 [Wix4.5
A30  |H7311E8001 Supporter 1
A3l [HE3SCETI0! Hinge 1
3¢ - |H415080160 Serew 8 [GB/TTO.1 M8X 16
A23  [HA15060080 Screw 1 [GB/TTO.1 MEX B
A34  [HT23ER8O0OL Holder 1
Ad6  |[H7T213B800L Arm side cover (2) 1
A36  |H3zoop2log  |Screw 1 |SMo/&4 (40) X6. 5
A37  |H3221BE819 Spring stop 1
a3g  |H3g21BesL? Pin 1
439  |HI221B06SE Screw 1 [5M1/4(40) X 14.5
Ad0  |H4BDSCE00L Thread tension stud 1 [5M1/4(40) %B.5
A4L  |H2004JOOET Screw 1 |5M9/64 (40) X T
A42  |HA300C2030 Serew 1 |SM11/64(40) %8
Ad3  |H32Z1BESI0 Nt 1 |EM11/64(40) %3




A.ARM BED AND ITS ACCESSORIES(2)

42~




A.ARM BED AND ITS ACCESSORIES

Fig

Mo Part. No. Description Fes. Resarks
AD1  [H7307BBOOL Arm 1
ADZ  [H7331BB0O0L il wick 2
AD3  |H7330BBOD1 il pips 2
AD4  |H7326BB001 Fell 1
AD5  |H7327BB00L Holder 1
ADG  |H401040160 Screw 1 |GE/TES MAX16
407 |H7334BB001 0il pipe 2
ADB  |H4100B2060 Link plate 1
AD9  |H4100B20TO Screw 1 |SM1/4(24) x5.7
A10  [H4100B2050D Washer 1
A1 |H4100B20BO Screw 1 [SM1/4(24) %20
A1Z  |HATOOBZ06D Screw 1 [SML1/64(40) %8
AlZ  |H7335B8001 Thread guide 1
Al4  |H7322B800] Screw 2 |Mdxs
Al5  |H7321BB001 Thread puide 1
A16  |H7328BB001 Oil pipe g
A17  |HAZDOCZ030 Screw [ |SMi1/64(40) =8
AVE  [H3200B2050 Thread take-up cover 1
A19  |H7319B8001 Face plate 1
AZD  [H73239BB001 il wick 2
421 [H401050160 Serew 2 |GB/TBE MG5X16
A22  |HA10BBDATS Oil cup z |$18
423 |H7309B8O0DI Arm bed I
A24  |H731ZBBDO1 Arm side cover (1) ]
425  |H7314B8007 Screw 8 |M5x8
AZ6  |HT316BEOD1 Screw 1 [M4xE
A27  |H1315B8001 Cover 1
A28 [H7318BBODI (Washer 1
aza  |H7317B8001 Screw 1 [Wix4.5
A30  |H7311E8001 Supporter 1
A3l [HE3SCETI0! Hinge 1
3¢ - |H415080160 Serew 8 [GB/TTO.1 M8X 16
A23  [HA15060080 Screw 1 [GB/TTO.1 MEX B
A34  [HT23ER8O0OL Holder 1
Ad6  |[H7T213B800L Arm side cover (2) 1
A36  |H3zoop2log  |Screw 1 |SMo/&4 (40) X6. 5
A37  |H3221BE819 Spring stop 1
a3g  |H3g21BesL? Pin 1
439  |HI221B06SE Screw 1 [5M1/4(40) X 14.5
Ad0  |H4BDSCE00L Thread tension stud 1 [5M1/4(40) %B.5
A4L  |H2004JOOET Screw 1 |5M9/64 (40) X T
A42  |HA300C2030 Serew 1 |SM11/64(40) %8
Ad3  |H32Z1BESI0 Nt 1 |EM11/64(40) %3




A.ARM BED AND ITS ACCESSORIES(2)

42~




A. ARM BED AND ITS ACCESSORIES

Fig

G Part. No. Drescription Pes. Remaris
ad4  [H3221B6818  |Thread releasing pin 1
A4S |H3221B6811 Screw 2 |SMD/64 (40) X3
A4S [HA221B3142 Tension releasing plate 1
A47  |M3221B6RI1Z Tension releasing spring 1
Ad8  |HI221B06B] Parcelain cluct 2
ndg  |HEBOTCTI01 Mounting plate 1
ASO [Ha221BOBR2 Pin 2
A5l [H3221R0683 Thread tension stud 1 |5M11/64(40) X 10
A52  [HA112B0693 Thread tension disc 2
453 |HAZE1R0684 Spring 1
A54  [HA7T10B06T1 Thumb nut 1 [SML1/64(40) %6
AS5  |HA310ROTOS Thread tension disc 2
AGA HA310BOTOR Thread tension releazing dise 1
457  |HA31080701 Thomb nut revolution stopper 1
A58  [HA116B7010  |Thumb nut complete 1
ASS  [Hao1amoTol Spring 1
ABD  |H4BO4CEOO1 Screw 1 |8M9,/64 (40) % 2. 9
AB1  |H32481B721 Thumb nut 17 |SML/4(40) 3 4. 5
AG2  |HO2481BD21 Flate complete 1
AG3  |H4713CBODI Thread take-up spring 1




B.FEEDING AND FEED LIFTING & ROTATING HOOK SHAFT MECHANISM

23 24 2526 27 28 20 0 5y 5y

&

=

Cad
on

-0
& K\,{/T .. 9&

o
-

(= a.f

g

-fjil‘
Wi pam =
ﬁﬂm o \
] L §7 56 G5 (36) 54 53 62 &1 50




B. FEEDING AND FEED LIFTING & ROTATING HOOK SHAFT MECHANTISM

E:f Part. No. Description Pes. Remarks
B0z |BKSOTES001 Hook positioner 1
BOG  |HKB3TESO0L Screw 2 |SM3/32(86) X 2.1
BO4  |HHGOSEBOO1 Fixing plate bracke! for the needle plate 1
Bo5  |H4913TE001 Screw 4 |SM9/64(40) X 4.5
BOG  |H42B040040 Set screw 2
BOT  |HYS18FBOO1 Feed rock shaft oollar (left) 1
Bos  |HDC30BBOO1 Feed rock shafl crank (left) 1
BOY  |HT352CB001 Bracket 1
R0 |HT321C8001 Feed dog 1
B11  [H7322C8001 Screw 2 |SMB/64(40) X &
Bz  |H7324c8001 Feed bar 1
B13  |H733acso0l Wiggle plate 1
D14 |H7336CA001 Screw 2 |SM11/84(40) %14
Bl4  |H733808001 Eushing z
Bl6  |H7T334C8001 'Washer 1
E17  |H7T337CR001 Nut 2 ASM11/64(40) X 19
B18  |H7335C8001 Washer 1
Eio  |[HT333CROD] Fin 1
B20  |H732RCROM Bearing for feed bar holder 2 |HKo&10
Bg1  |HT338CTIM Muouniing plate complete 1
Bez  |H734208001 Screw 2 |5Ma/ 64 (40) X3
B23  |H7325C8001 Bushing for feed bar holdes 1
G24  |HT3ZTCEOOL Spring for feed bar holder 1
B25 IH?EZWE Washer I
B2e  [H415050100 Serew 1 [GB/TT0.1 M5X10
B27  |A73SSCR001 Crank 1
B28  |H415080160 Screw 1 |GB/TTO. 1 MB %16
B2s  |HT354C8001 Connecting rod for feed lifting 1
B3O |HT36GCE001 Screw 1 |SM1/4(28) X8
B31  [H73BOCBOU) . |Serew 2 [MBX 13
B32  [HT361CB001 Fin 1
B3z |HYSOSDEOD1 Vertical shaft pear (upper) ]
034  |HAL0BCOBE2 Set screw 6 |SM1/4(40) X7
B3s  |M7312CR001 Vertical shaft bushing (upper) 1
B36  |H4ZR08008D Set screw 3 |GB/TTT MG 8
B37  |H7314C8001 Vertical shaft bushing (lower) 1
B38  |HKG40EBODL Vertical shaft gear (lower) 1
B39 |HKG10EBODL Vertical shaft 1
B4D  |[H7344CBOD] Feed rock shaft collar (right) 1
B41  |HKBISEBOOT Rotating hook shaft gear 1
B4z  [HA10082110 Sel sorew 1 |SM11/64(40) %5.5
B43  |H24040G0658 Screw 1 [SM11/64(32) %77




B.FEEDING AND FEED LIFTING & ROTATING HOOK SHAFT MECHANISM

23 24 2526 27 28 20 0 5y 5y

&

=

Cad
on

-0
& K\,{/T .. 9&

o
-

(= a.f

g

-fjil‘
Wi pam =
ﬁﬂm o \
] L §7 56 G5 (36) 54 53 62 &1 50




B. FEEDING AND FEED LIFTING & ROTATING HOOK SHAFT MECHANISM

:;g Part. No. Description Fes. Ramarks
B44  |HT3L6CBOOL Rotating hook shaft bushing (right) 1
B45  |HEG1SES001 Rotating hook shaft 1
B46  |HT359C8001 Feed rock shaft crank (right) 1
B47  |HT362CR001 Nut 1 [SM1/4(28) x3.7
B4 |[H7330CRO01 Screw 2 [Mdxs
B49  [H7326CE001 Feed bar holder 1
RS0 |HH41CO8O001 Feed rock shaft 1
BS1  [HT353C8001 Ol wick 1
B5Z  |H7349C8001 Feed rock shaft crank (left) joint 1
Bs2  |H41BD40080 Borew 1 [GE/T70.1 M4XE
B34  |HT351C8001 Washer 1
BSS  |HT317C8001 Rotating hook shaft bushing (left) 1
Bt |HT307CH001 Screw 2 |SMO/B4(40) X6
BS7  |HT306C8001 Needle plate 1
B5E  |HEGE34ES001 Rotating hook 1
BSS  [HHG36ES001 Hobbin 1
B60  |HKBISEROO! Bobhin sheath 1




C.ARM SHAFT MECHANISM




C. ARM SHAFT MECHANISM

EIE Part. No. Description Foa. Remarks
C01  |H7354D8001 Fubber plug 1
co2  |H7355D6001 Ol wick 1
COS  |HT365D8001 Beaning 1 [H9x12x13T2
CD4  |H7352DB001 Link 1
COS  |H735308001 Crank 1
CO8  [H7348D8001 Thread take-up lever 1
COT  |H7351D8001 Screw 2 |SM9/84(40) 27
COE  |HTAESDE0O0] Bearing 1 |KT=10%8T2
C08  |H7348D&001 Link for thread take-up 1
C10  |H73s00E00] Pin 1
Cl1  |H428060080 Screw 2 |GB/TIT MEXE
cly (732008001 Arm shafl bushing (left) 1
€13  |HT32108001 Felt 1
Cl4  |H7T32408001 Wheel for bobbin winder 1
C16  |HAI0BCOGEZ Screw 2 |SM1/4040) X6
Cle  |HT3z2Dac0] Arm shafl bushing (middle) 1
C17  [H732308001 Felt 1
C18  [H731808001 Arm shaft 1
C19  [H731508001 Arm shaft Flug 1
C20  [HAIDTCO6EZ Screw 2 |SM1/4(40) X6
£21  |HALDOC20TO Serew 1 |SMS/22(28) %10
Co2  |H735708001 Needle bar crank 1
£23  [HA100C2080 Screw 1 |SM9/32(28) %13
£24  [H7300D8001 Bracket for feed cam erank 1
£25  [HAIOSCOSS3 Screw 2 |SM1/4(40) X7
£26  [HYSOTDS00T [Bevel pear for arm shaft 1
02T |HATO0BCOGES Screw 2 |SM1/4(40) %7
(28  |H3ZOEHOEG1 Bearlng 1 |BOD4ZZNR
C29  |HSI3ECEOOL Arm shaft bushing (right) 1
C30  |H2000C2040 Balance wheel 1
€31 |HA110D0G72 Screw 2 |SM15/64(28) X 12
€32 |HA113F0684 Screw Z |SMI5/64(28) X8.6
£33 [H7305DB001 Feed cam 1
£34  [H7308D3001 Cover for feed cam crank 1
£36  [H415060120 Serew 2 |GB/T70.1 M5x12
C36  |[HT311D8001 |Fin 1
£37  |H42B040040 Screw 1 |GB/TTT Max4
C38  [HT313D800I Connecting rod for feed cam erank 1
C3g  |HT325D7101 Bobbin winder assay 1
C40  |H7322B8001 Screw 1 |GB/TB5 Max6




D.STITCH REGULATOR MECHANISM




D. STITCH REGULATOR MECHANISM

:ﬂ".‘ Part. No. Deseription Pes. Remarks
D01 |HT30SEBDOL Bracket for stitch length plate 1
D02 |HTIOTESDOL Stitch length plate 1
D03 |H415060160 Serew 2 |GE/T70.1 MEX 1A
D04 |H7315E8001 Guide bushing 1
DS  |HT313E8001 Spring 1
D06 |H7310ETION Stitch length regulating nut assay 1
DOT  |H7314E8001 Washer 1
D08 |H7312EB001 Stud 1 M6 60
D02  |H4100F2070 Screw 2 |5M9/64(40) X7
D10 |H7325ER001 Cover i
DIl |H7326EB00] Screw 2 MsxT.5
D12  |H7316E800] Feed regulator screw bar 1
D13 |H7323E8001 Spring 1
D14 |H73L8EBCO1 Setting frame 1
D15  |HT324E8001 Guide bushing 1
Di&  |H7322E8001 Screw I |SM15,/64(40) X 7.6
D17 |H7318ETI01 Pin 1




E.PRESSER FOOT MECHANISM

R



E. PRESSER FOOT MECHANISM

2:{3 Part. Na. Description Pes, Nimiiiin
15-11 H7307F8001 Knee lifter lever 1
E02  |H7311FB001 Screw 1 [MBX10
EO3  |H7312FB001 Spring 1
E04  [H431050080 Serew 2
E05  |[HT308F8001 Stop bar for knee lifler lever 1
Eo6  [HT330F8001 Thumb screw 1 |=M5/B" (28) %39
ED7  |H7331F8001 Spring 1
E08  |H7332F8001 Spring 1
EDS  |HT333FE001 Fipe 1
El1 |H7324F8001 Vibrating presser bar 1
E12  |HT326F8001 Connecting stod for vibrating presser bar 1
E13  |H7327F8001 Screw 1 [Mixa
Eld  |H7T328F8001 Connecting stud for walking foot 1
ElS  [HT329F8001 Serew 1 [SM9/64(40) X5.8
E16  |H7328FE001 Walking foat 1
El17  [H7335F800] Walking foot guard cover 1
E18  [H7336FB001 Walking foot guard cover plate 1
E18  [H7337F8001 Walking foot guard cover bracket 1
E20  |H7342F8001 Scrow 2 |Msxs
EZ1  |H7343FBO01 Serew 2 |MexE
EZS  |H454040100 Ecrew 2 |GREEO1G M4 X 10
E26  |[HOOS001040 ‘Washer 2 |GB/T97.1 4
E2T  |HT341F8001 Mounting frame 1
E28  |H415050100 Screw 2 |GB/T70.1 M5X 10
E20  |HT339FB001 Walking foot gnide plate 1
E30  |HT305F8001 Preaser bar lifter 1 [Mixa
F3l  |H7204FBO01 | Presser bar lifier 1




F. NEEDLE BAR FEEDING MECHANISM (1)

28 29 30 31 32 (39) 33
\ i } A\
: i \\ N

!
|

P4 / ‘ |
) \ B ] © I
i / & | “ H { \\
/ / 7 ol A
i / / / / / [ { \“; }
/ /’ // 4 //’ ,’/ / : i 1 ! ‘
/ // / ! | ‘ )\ \‘!
/ / / S / 1} | ! :
1 @ (510 9

12 1




F. NEEDLE BAR FEEDING MECHANISM

I;;g Part No. Description Pes. Remarks
FO1 | H7355G8001 [Felt 1

F02 | H7361G8001 {Pin 1

F03 | H428060080 |Screw 2 |GB/T77 M6X8
F04 | H7362G8001 |Washer 2

F05 | H7365G8001 |Bearing 2 [K6X9X8T2
F06 | H7356G7101 |Spring guide bar 1

FO7 | H7337G8001 |Pin 3

F0g | H7360G8001 |Connecting rod 1

F09 | H7355G8001 |[Connecting rod 1

F10 | HO007009050 |Stop ring 6 [GB/T894.1 5
F1l | HO007009060 |Stop ring 1 |GB/T894.1 6
F12 | H7335G8001 iPin 1

F13 | H7333G8001 |Connecting rod 2

F14 | H7334G8001 iSlide block 2

F15 | H7336G8001 {Crank 1

F16 | H7338G7101 |Connecting rod complete 1

F17 | H7342G8001 [Washer 1

F18 | HO007009070 |Step ring 1 |GB/T894.1 7
F19 | H7359D8001 |Bearing 2 JK7X10X8T2Z
F20 | H7341G8001 |Pin 1

F21 | H7343G8001 |Connecting rod 1

F22 | H7376G8001 {Bearing 1 |K5X8X8T2
F23 | H453050080 |Screw 1 [GB30004 M5X8
'F24 | H7314G8001 |Washer 1

F25 | 117344G8001 |Pin 1

F26 | H7346G8001 |Connecting rod 1

F27 | H7377G8001 {Screw 2 [MEX12

F28 | H7347G8001 |Upper feed lifting rock shaft 1

F29 | H7352G8001 |Bushing (left) 1

F30 | H7353G8001 |Washer (left) 2

F31 H428060050 |Screw 2 |GB/T77 M6X5
F32 | H7348G7101 |Bushing for upper feed lifting rock shaft 2

F33 | H7354G8001 |Bushing (right) 1

F34 | H7312G8001 [Screw 2 MEX11.7

F35 | H7311G8001 |Regulating crank 1

F36 | HO005001050 [Washer it |6B/T97.1 5
F37 | H102050100 [Screw 1 |GB/T5781 M5X 10
F38 | H7313G8001 |Pin 1

F39 | H7315G8001 |Washer 1

F40 | HDO00001060 |Oil cup 1 |JB/T7940.1 M6
F41 | H7305G8001 |Cam for presser foot lifting 1

F42 | H455060080 |Screw 2 |GB74031 M6X8
F43 | H7316G8001 |Bearing 1 K24 X29X13




F. NEEDLE BAR FEEDING MECHANISM (1)




F. NEEDLE BAR FEEDING MECHANISM

i[lf: Part No. Description Pcs. Remarks
Fa4 | H7309G8001 Connecting rad 1

F45 1 H7308(G8001 |Stop ring 2

F46 | H415040160 |{Screw 2 |GB/T70.1 M4Xx |6
F47 | HO0S001040 |{Washer 2 [GB/T97.1 4

F48 | H7364G8001 {Guide plate for needle bar rock frame 1

Fa9 | H415040080 [Screw 2 IGB/T70.1 M4x8
F50 | H7366(G8001 |Fixing plate 1

F51 | H7378G8001 |Screw 2 IM4X8

F52 | H7368GR001 |Guide plate for slide block 1

F53 | H7320G8001 |Needle bar rock frame 1

F54 | H7331GR001 |Screw I [M4x5.5

F55 | H7330G8001 |Presser foot 1

F56 | H7329G8001 |Presser bar 1

F57 | H7317GR001 |Needle I [DPX35LR 148-16#
E58 1 H3204D6510 |Screw 1 ISM1/8(44) x4
F59 | H7327G8001 [Screw I IMX10

F60 | H7326G8001 INeedlie bar connecting stud 1

F61 | H7328G8001 JOil wick 1

Fe2 | H7321G8001 |Felt 1

Fe3 | H7324G8001 [Needle bar 1

Fo4 | H7322GR001 |Pin for rock frame 1

F65 | H428050080 |Screw 1 |GB/T77 M58
Fo6 | H7373G8001 Bushing 1

F67 1 H7370G8001 |Needle bar rock shaft 1

F68 | H7367(G8001 |Felt 1

F69 1 H7371G3001 {Bushing 1

F70 | H456030030 |Screw 2 |6B74001 M3 x3
F71 | H7323G8001 [Collar 1

F72 | H7372G8001 |Needle bar rock shaft crank 1

F73 | H602030160 {Pin 1 JGB/TI17 316 (AED
F74 | H737408001 |Square block 1

F75 | H7310F3001 |Screw 1 ME X5

F76 1 H73750G8001 |Spring stop 1




F. NEEDLE BAR FEEDING MECHANISM (2)

(', S

50 49 48 47 46

51

52

54 53

55

56




F. NEEDLE BAR FEEDING MECHANISM

;‘f Part No. Description Pcs. Remarks
Fa4 | H7309G8001 Connecting rod 1

F45 | H7308G8001 Stop ring 2

F46 | H415040160 |Screw 2 |GB/T70.1 M4 x 16
F47 | H005001040 |Washer 2 |GB/T97.1 4

F43 1 H7364G8001 Guide plate for needle bar rock frame 1

F49 | H415040080 |Screw 2 IGB/T70.1 M4x8
F50 | H736638001 |Fixing plate 1

E51 | H7378G8001 {Screw 2 [M4xs8

F52 | H7368G8001 |Guide plate for slide block 1

F53 1 H7320G8001 [Needle bar rock frame 1

F54 | H7331G8001 [Screw 1 [M4X5.56

F55 | H7330G8001 |[Presser foot 1

F56 | H7329G8001 |Presser bar 1

Fs7 17317G8001  |Needle 1 IDPX35LR 148-16%
F58 | H32204D6510 {Screw 1.7 1SM1/8 (44) x 4
F59 | H7327GR001 IScrew 1 [Max1o

F60 | H7326GR001 |Needle bar connecting stud 1

F61 | H7328G8001 |01l wick 1

F62 | H7321G8001 |Felt 1

F63 | H7324G8001 |Needle bar 1

F64 | H7322G8001 |Pin for rock frame 1

F65 | H428050080 |Screw 1 IGB/T77 M5 X8
F66 | H7373G8001 |Bushing 1

F67 | H7370G8001 [Needle bar rock shaft ]

Fo8 | H7367GR001 |Felt 1

F69 1 H7371G8001 {Bushing 1

¥70 HA56030030 [Screw 2 |GB74001 M3X3
F71 | H7323G8001 [Collar 1

F72 | H7372G8001 [Needle bar rock shaft crank 1

F73 1 H602030160 |Pin 1 |GB/TL17 3X16 (A%
F74 1 H7374G8001 {Square block 1

F75 H7310FR001  {Screw 1 M5EXxs

F76 | H7375G8001 {Spring stop 1




G. THREAD TRIMMER MECHANISM




G. KNIFE MECHANISM

:if Part. Ne. Description Pos. Riiiicdos
GOl |HK&OSHAOO] cam 1
GO H43 1060080 1S¢m 2 |MB =8
GO3  |HEG1IHEO01 pin 1
G4  |HRGISHBOD spring 1
G065 |HEG20HT101 gsetting plate complate 1
GOS  |HOOTO13015 stop ring 2 |1.B
60T  |HEOG020180 pin 1
0B |HKBOSHT101 satting plate complete (small) 1
GO9  |H4Z2B040040 oW 2 W44
GL0  |HEB16H8001 collar 1
Gl1 ROOTOO9100 stop Ting 1 (10
G12  |HEG23HB001 Spring 1
G131  |HKG1EHROO] lifter 1
G14 HEE1SHB001 spring 1
15 [HOOI0OZ050 nut 1 |M5
16  |H415050140 SCTEW 1 1!'52-( 14
G17  |HKG32HEOD1 link L |JEMS
GI18  |HKG24HBDO1 nut 1
(19  (HOOTO13030 stop ring 1 3
G20  [HR&1THE001 pin 1
Gl HKGOTHEDD] crank 1
G2z [H7312G8001 screw 2 [MEx12
G231 |HKG25HROM spring hook 1
24  |HKE2THT101 setting plate complete for sclenoid 1
{625 |H415040100 screw 1 |[M4x1n
G236  [HOD3002040 nut 1 M4
G27 HES31HB001 Screw 1
GZ8  |HATODQOO3D |oylen clip 1
G2g H4.15040050 SCTaw 1 5
G300  |H415080140 Screw 2 I:;X 14
G31  |HEGIDHTLION solenoid lead complete 1




H.ACCESSORIES




H. ACCESSORIES

;iﬂ Part. No. Description Pes. Fessilia
HO1  |H7308HT101 ‘Thread stand assay I
HOZ  [H7311HTI01 Bobbin winder assay 1
HO3  |HBO1055250 Wood screw 2 |68/T99 5.5% 25
HO4  [HT326HBO01 Seat i
HOS  |H7323HBDO] Shelf 1
HOB  |H7324H8001 Collar 1
[Ho7  |H7325HBOO1 Screw 1 [SMS/64 (40) % 3
HO8  |HT7320HT101 Plate complate 1
Hog  [HT317GB00I Needle 4 |DP3<35LR 14H-168
H10  |HKGIGEBOOI Bobbin 2
H11  |[HOO3CC2080 Nut 4 |GB/TE1TO ME
H1Z  |HOOGOOGORD Washer 4 |GB/T96 B
Hi3  |H415080600 Screw 4 [GBATTO. 1 MEXE0
Hi4  [HAZ00]2030 Thread guide 1 |exy-2
HIEZ  [H7T32BHE00] Bell cover (left) 1
H1E  [H200000360 Sorew 2
H17  [HB207L8001 Belt cover (upper) 1
Hi18  |HT7327HBO00L Belt cover (right) |
H19  |HA300]2260 Screw 3
H20 |H34uumlﬁu Screw 1 [15/64 (28) XB
H21  [H200400069 il tank 1
H27  |HBO1045200 Wood screw 5 |GB/T99 4.5%20
HZB HSG6E9 50206 Socki wrench 1 |5mm
H29  [HS68950207T Sockt wrench 1 |Sumn
H30  |HAB00]2210 Screw driver (small) 1
H31  [HA300]2070 Screw driver (larger) 1




I. PNEUMATIC LIFT OF PRESSER FOOT

_ 46 -



I. PNEUMATIC LIFT OF PRESSER FOOT

I.:E Part No. Mazev Description Pee.
101 |GC-315-02-002 DrZak pneuvalce Air eylinder holder [
102 GC-315-02-003 kloubovi hlavice Joint head |
103 GC-315-02-001 Distanti krouzek Ring |
104 GC-315-02-005 Cep Fin !
103 GC-315-02-004 Ilf.'ep Fin |
106 COQ2B25-23D Pneumaticky vilec Air cylinder |
107 ASI120FG-M5-04  [Ndstrénd spojka Hose nipple I
108 KOZLO4-MS Nastréna spojka Hose nipple l
09 DN 6796-4 KrouZek pojisiny E-ring 2
110
11 DIN 6799-5 Krouzek pojistny E-ring 2
12 DTN 934 M4 Matice (M8) Mut {M#) I
113 DIN 912 M5x45 Sroub (M3x45) Screw (M3x45) 4
114 U0101507 MNastrénd spojka Hose nipple |
113 10201507 Ruéni ventil Hand valve |
16 0301507 Filtr s reguldtorem tlaku  |Filrer |
17 0401507 MNastecna spojka Haose nipple |
1 70301012 Tlumié hluku Silencer 2
1o U1201507 MNéstrénd spojka Hose nipple 3
120 L1101507 Ventil elektromagmeticky |llectromagnetic valve 1
121 DIN 125- A5 PodloZka Washer 2
122 DIN 912 M5x25 Sroub Screw (M3x25) 2
123 SM3-41.30 Pouzdra tlaCitka Button bushing |
124 SM3-41.31 Dk tladitka Button holder |
23 1Da00 1029 Tlalitko ctvercove Butten |

47




. PNEUMATIC BACKTACKING

20
vl

A

_48-



J. PNEUMATIC BACKTACKING

Fig No. Part No. Nézev Description Pcs.
Jo1 GC-315-01-001 Drzak Holder 1
Jo2 GC-315-01-002 Vidlicka Fork 1
Jo3 GC-315-01-003 Cep Pin 1
Jo4 GC-315-01-004 Cep Pin 1
JO5 GC-315-01-005 Kloub Joint 2
JO6 DING6799-5 Pojistny krouzek E-ring 1
Jo7 DIN6799-5 Pojistny krouzek E-ring 2
Jog DIN 84 M4x16 Sroub (M4x16) Screw (M4x16) 1
Jo9 DIN 912 M4x20 Sroub (M4x20) Screw (M4x20) 4
J10 KQ2L04-M5 Néstréna spojka Hose nipple 2
J11 DIN 125 A8,4 PodloZka Washer 2
J12 DIN 127 8 PodloZka Washer 2
J13 DIN 933 M8x25 Sroub (M8x25) Screw (M8x25) 2
J14 CQ2B16-30D Pneumaticky vélec Air cylinder 1
J15
J16 u0101507 Néstréna spojka Hose nipple 1
Ji7 u0201507 Ru¢ni ventil Hand valve 1
J18 U0301507 Filtr s regulatorem tlaku Filter 1
J19 u0401507 Néstréna spojka Hose nipple 1
J20 703D1012 Tlumi¢ hluku Silencer 2
21 U1201507 Nastréna spojka Hose nipple 3
J22 U1101507 Ventil elektromagmeticky Electromagnetic valve 1
J23 DIN 125 - A5 PodloZka Washer 2
J24 DIN 912 M5x25 Sroub (M5x25) Screw (M5x25) 2






